

# CERTIFIED MILL TEST REPORT



**BONNEY FORGE**

U.S. ROUTE 522 SOUTH  
 P.O. BOX 330  
 MOUNT UNION, PA 17066  
 (814) 542-2545 (800) 345-7546  
 FAX (814) 542-9977 TELEX 910-240-9091

LOG NO. 37945 PAGE 1

CUSTOMER: PEPETERA ANAHUAC, S.A. DE C.V.

Date                     

CUSTOMER'S Order No.:                     

Bonney Order No. 16095804

SHIPPED TO: OSCAR FERNANDEZ DE TEXAS INC.  
14214 TRANSPORTATION AVE.  
INT. AMERICA INDUSTRIAL PARK

Mark                     

BARCO TX 78045-0000

**ITEM      QUANTITY      LOT NO.      GRADE OR SPECIFICATION NO.      CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS:**

A105-95B  
 -----

300 37957  
 300 37957

2 3000 A105 90EL T  
 C .200 MN .950 P .007 S .020 SI .260  
 NI .100 CR .120 MO .050 CU .210 V .020  
 CB .014 SN .014  
 CE(LONG FORMULA)= .42  
 T/S 89500 Y/S 60000 EL 26.00 RA 50.50  
 BRINELL HARDNESS: 162

37959  
 37959

2 3000 A105 90EL T  
 C .220 MN .980 P .008 S .019 SI .270  
 NI .100 CR .110 MO .040 CU .250 V .019  
 CB .016 SN .015  
 CE(LONG FORMULA)= .44  
 T/S 89750 Y/S 61500 EL 25.60 RA 56.00  
 BRINELL HARDNESS: 162

2000 37928  
 2000 37928

3/4 3000 A105 90EL S  
 C .200 MN 1.000 P .008 S .018 SI .300  
 NI .051 CR .068 MO .014 CU .160 V .015  
 CB .011 N .009 SN .023  
 CE(LONG FORMULA)= .40  
 T/S 83000 Y/S 55000 EL 25.80 RA 59.50  
 BRINELL HARDNESS: 165

\* \* \* \* \* CONTINUED ON NEXT PAGE \* \* \* \* \*

We certify that the data on this sheet is a true copy taken from our records of material furnished us by the production mill, or as obtained by additional laboratory checks.

by *Jim Hancock*

**QUALITY CONTROL MANAGER**

